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SYNOPSIS @ While case studies on load transfer test for driven open-ended pipe pile have been
performed in the foreign countries, they have not be done in domestic area. In load transfer test
done by author, there was the case that the electric wires soldering to strain gage were torn off by
the tension wave of test pile induced by pile driving, but no evidence for water proof problem and
damage of strain gage due to pile driving can be found. Based on the results of load transfer test,
the steel toe bearing resistance and the shaft resistance (sum of the outer skin friction and soil
plugging force) were measured separately, but soil plugging force could not be separated. Steel toe
bearing resistance was about 8% of ultimate pile capacity.
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test done by author, there was the case that the electric wires soldering to strain gage were torn
off by the tension wave of test pile induced by pile driving, but no evidence for water proof
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and soil plugging force) were measured separately, but soil plugging force could not be separated.
Steel toe bearing resistance was about 8% of ultimate pile capacity.
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Fig. 1. Test site and various tests performed in the field Fig. 2 Positions of strain gages attached on the test pile
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Table 1. Details of test piles
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Photo. 2. View of protection channe] welded on the surface of pipe pile
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Photo. 1. View of strain gages attached on the pipe pile Photo. 3. The electric wires tor off during pile driving
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Fig. 3 Distribs ile axia i
b stributions of pile axial load for test pile P1 Fig. 4 Disuibutions of pile axial load for test pile P1-1
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